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Location Name Contractor Company Designer Company
Alignment From E| Hammam To El - “SPECTRUM
Alimien INERTIA FOR GENERAL CONTRACT/NG"
Issued b Name Slgn’_, iz i D [[Date VA AND Time
ssuel Y by If 2024
ENG.AHMED {110/7/: , ;
Contractor ELFEKY AL = oy e i 10:00 AM
contractor | EET.EW-SP-SOT-02 Revision
| Reference
& oo [MM [ v | HH [ mMm
Received by
ER INLN\(O%A% SNAL ke | ew | o7 | 10 7 (24| 10 | 00
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (368+948) to (369+100)
Location of Test
Item | Specification Test Requirement | Test Result Attachment Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4
5
Comments by: Comments by:
APPROVAL STATUS |
Organisation | Name Sign Date A-AWC-R
Contractor ENG.AHMED ELFEKY .==C; A
Designer Hoﬁqmu/ 4 9a B lol A
GARB *
Employers H“\HO‘ ) :
Representative R {\
* Alignment / Bridges: Culvert Only

File: Shmlall S

* A= Approved; AWC= Approved with Comments; R= Rejected
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COMPANY Ly i)

Project Name:ps pull sl

CASTING DATE :30/1/202
REPORT DATE :6/2/2024

EPORT DATE ;
MIXED:350/250 OPC

Glakal) Sl il

Jig e
b Q| it 1 D pd i i yodd

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET DATE OF CAST AGE |WIEGHT|DENIS Avrs
== cubes load (kn)| S.(kaicma) %
nn CASTING TESTNG  [days (gm) |(amvema) KGICM)|
1 7960 | 2.36 [ 459 | 207.9
2 8000| 237 | 499 | 2280
3 8015| 2.37 | 487 | 2208
4 8075 | 239 | 508 | 2292
5| PC2 |30/01/2024| 06/0212024 | 7 |7980| 236 | 479 | 2170 | 222 | ss.o%
re— T
6 8000| 237 | 488 | 2202 | >
7 8030 | 2.38 | 499 | 226.0
8 8050[ 239 | 513 | 2324
9 7000 | 287 | 490 | 2220
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__CEL__

Consulting Engineering Bureau & Laboratories

Apuigh O LY Jalna i

Consultant dpaigh) el b | S €4
Company b g Al Al gy Ay
Project &l yllad)|
Date Of Cast 30/01/2024
Date Of Test v 27/02/2024 Age  :28-Days
Location AN
Concrete class Concrete class; 250 kg/cm2 - Cement content 350 Kg/m3
Request # PC2
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample Fail
Weight (gm) Density (gm/cm3 Fai ot
No. y (gm/ ailure (KN) (KG/CM2)
1 8350 2.47 695 315
et L
2 8385 2.48 683 309
3 8400 2.49 679 308
4 8375 2.48 673 305
5 8390 2.49 666 302
6 8350 2.47 701 318 ,
7 8410 2.49 708 321
8 8425 2,50 692 | 3
9 8400 2.49 684 310
Av. i 311
cheadll Lpnay Cligall dodlae y 03y 3 10 £ Bgole
Signature.......,

“é_/\/m?

Cunsv.iing Enguneering ‘twnu' rmﬂn

“ Speedigli LA W) 4.., ’
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a\alicy's vy side el ) A bl
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AL by adsd Lh 'L'.?l

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juaal ety Sy
TVRAPAY 2 YYPIWITY | S+ ggauli
e AU www.cel-egypt.com

CamScanner


https://v3.camscanner.com/user/download

SUBMISSION of

CIMERTIA

TEST RESULTS
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Location Name | Contractor Company | Designer Company
Ampon ™ rom EtHammam To €1\ 114 Y6 GENERAL CONTRACTING | SPECTRUM
Issued by :‘;zimm -1t 400 o mﬁu Time
Contractor d | WP mans, sl locebn .
ELFEKY . 10:00 AM

Contractor EET-EW-SP-SOT-04 Revision
Reference
Received by l oo [ MM | vr [ HH [ MM
ER "[AHOU)A % SNAL v | ew |or [ 10| 7 | 24 [ 10 | 00

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materlals | Result of 7 days and 28 days (250/350)

From stations (369+300) to (369+400)
Location of Test
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
a
5
Comments by: Comments by:
APPROVAL STATUS

Organisation Name Sign Date A-AWC-R
Contractor ENG.AHMED ELFEKY %&-ﬁ‘:— A
Designer Wameg/ &7"' ’}_4’-——' loi g X A
GARB *
Employers
Representative H A\-(QU_D]‘\ %'C*ﬁ‘ ]\

* Alignment [ Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected
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COMPANY NAME:La 5l
Project Name:po puadl jUall)

CASTING DATE :14/2/2024
REPORT DATE :21/2/2024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET DATE OF CAST AGE [WIEGHT|DENISTY] Avr.s
cubes load (kn)| S.(kaicM3) %
D: CASTING TESTING  [days| (gm) |tgmicm3) KGICM2
1 8070 | 2.39 496 2247
2 7980 | 2.36 479 217.0
3 8050 | 2.39 513 232.4
PC4 14/02/2024 | 21/02/2024| 7 226 | 90.6%
4 7960 | 2.36 492 2229
No
-1 8100 | 2.40 522 236.5
6 7990 | 2.37 497 2251
n \\ A
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—_CEL___

Consulting Englneering Buroau & Laboratorles
Ayl G LY Jalas cisa

: Lpuumuummmgm \
Company Py Dl Al gy 4 o
Project bl gl
Date Of Cast v 14/02/2024
Date Of Test i 13/03/2024 Age  :28- Days
Location b by
Concrete class ¢ Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # : PC4
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample 3 ; = Failure
N:. Weight (gm) Density (gm/cm3 Failure (KN) (KG/CM2)
1 8400 2.49 710 322
2 8375 2.48 685 310
3 8400 2.49 695 315
4 8375 2.48 673 i l
5 8375 2.48 669 9 T
' 6 8375 2.48 670 S8 W
Av. \_Q.\.\ 310 j
Jaaall ddyans iliual| @ laa 'y ulygs 9 4ga0 1 A gela
O € Y\
Signature................ - = . A ‘\
K pices— | by v N
2 i e..n-ul'-"""m' . - el 5 '
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SUSTrA o SHAKER |

Location Name Contractor Company Designer Company
Al tF . por
Maoian, N E Hornmien ToW INERTIA FOR GENERALCONTRACTING | SPECTRUM
Name ASigh e lipate | Time
IsSued bv . —t l |
Contractor | ENGANMED || = _f\ <> |10/7/2024 10:00 AM
ELFEKY ji e S el
Contractor EET-EW-SP-SOT-023——"""" Revision
Reference
Received by |l ca | oo [mm]| v | HH | mm
ER I“ﬂﬁbbb A && SNAl ke | ew | o1 | 20| 7 |24 | 10 | 00
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Result of 7 days and 28 days (250/350)
From stations (368+796) to (368+948)
Location of Test
Item Specification Test Requirement | Test Resuit Attachment | Remarks
1 Test Results 7 days Comprision Attached
(2 Test Results 28 days Comprision Attached
3
4
5
Comments by: =, Comments by:
APPROVAL STATUS
Organisation Name Sign I Date A-AWC-R
‘H .'J
Contractor ENG.AHMED ELFEKY ’ A
Designer Ha),amed n ﬂﬂq ___,1*.—!4‘"" Jo) + A
GARB *
Employers ' ‘ pH \ ;g t
Representative OUDA A

* Alignment / Bridges: Culvert Only

w A=Approved; AWC= Approved with Comments; R= Rejected
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COMPANY NAME: Ly il
Project Name:p sl ki)
CASTING DATE :22/1/2024
REPORT DATE :29/1/2024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET DATE OF CAST AGE [WIEGHT|DENISTY] Avr.s

|  cubes load (kn)| S.(kaicms) %
D: CASTING TESTING  [dayg (gm) |igmicma) KGICM2

1 8010 2.37 497 2251

_2_ 8000 | 2.37 485 219.7

T 7900 2.34 | 468 2120

T 7930) 235 | 479 217.0

_s— PC1 |22/0112024|29/01/2024| 7 | 8000| 237 | 495 | 2242 | 223 | 89.3%
T T |6060f 239 | 512 | 2319 | —

T 7980 | 236 | 492 | 2229

T 8040| 238 522 2365

T 8000 '2 a7,| 485 2197
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__CEL__

Consulting Engineering Bureau & Laboratories

A QUL | Jolas oiSa
Consultant b A e U | e
Company Pyl g Al Al gy el 48 b
Project bl ladll \
Date Of Cast ' 22/01/2024 |
Date Of Test i 19/02/2024 Age : 28- Days
Location v oy
Concrete class + Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # : PC1
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sa:u:le Weight (gm) Density (gm/cm3 Failure (KN) -dllure
: (KG/cM2)

1 8321 2.47 710 322

2 8361 2.48 700 317

3 8314 2.46 719 326

4 8409 2.49 689 312

5 8391 2.49 690 313

6 8310 2.46 702 318

7 8201 2.43 682 309

8 8081 2.39 677 307

9 8107 2.40 686 © 311

Av. e 315 ,
SIgnature...ceiessoensss

=

§ Consuaing Frriatrg € 54aul 1y

|l Apadighy AV Ty -:3'
3 El Malek El Afdal Street .
Zamalek, Cairo. ‘v\.‘r.‘r AR GRS o
Tel.& Fax : 27367231 - 27363093 T EEES) www,cel-egypwl.com
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SUBMISSION of

TEST RESULTS

\

BIALY). Besghll Aspalt :)
it #la

SYSTrA I SHAKER

Location Name Contractor Company Deslgner Company
Alignment From El Hammam To El .
Alamien IIIIER_TM f?l GFNIERAL COHTMC"!’ING ISPECTRUM
sswedby [ f!}sn th&‘-‘ﬁ s %%Izou | -
Contractor . 0 WALD (13)d) 3 o .00 AM

ELFEKY | TTT00 ) M Joswe ! ek
Contractor EET-EW-SP-SOT-03 ' Revision
Reference |
Received by € [ oo [mMM [ Y | HH | MM
ER HF\HC)LD{\ h‘% sunl | ew I oT|10| 7 | 24| 10 | 00

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (369+100) to (369+300)
Location of Test
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4
5
Comments by: Comments by:
APPROVAL STATUS

Organisation Name Sign Date A-AWC-R
Contractor ENG.AHMED ELFEKY 5&3&_9» A
Designer /(/zdarﬂﬁl ,@” L Jo! F A
GARB *
Employers ;
Representative H f\ﬂQUD ,\ h% l \

* Alignment / Bridges: Culvert Only

A= Rpproved; AWC= Approved with Comments; R= Rejected
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COMPANY NAME: by i)

Project Name: | Uaklf
CASTING D :5/2/202

REPORT DATE :1 2/202
MIXED : 350/250 OPG

COMPRESSIVE STRENGHT RESULTS 15*15*

15 CM CONCRETE SPECIEMENS

SET: DATE OF CAST AGE |WIEGHT|DENISTY Avrs

cubes load (kn) S.(karems) %
ID: CASTING TESTING day (gm) (gmicm3) [KGICM2
1 7980 236 | 516 2337
2 8000 | 2.37 | 490 222.0
3 7960 | 2,36 | 487 2206
4 7990 | 2,37 | 507 229.7
5 8000 | 2.37 | 492 2229
. PC3 | 05/0212024 12/0212024| 7 | 20%0] 238 | 488 | 2211 227 | 90.8%
7 8030| 2.38 | 511 2315
8 8000 | 237 | 526 238.3 |
9 £ 7980 | 2.36 | 504 2283 ™~
10 7950 | 2.36 [ 518 234.7
1 8000 | 2.37 | 493 2233
12 8060 | 2.39 | 484 2193

(:Jw'déwl@dh-h@,ﬂlhﬁphi-o\(ﬁ&n-phﬂi
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_oCa__

Consulting Engineering Bureau & Laboratories

Ak 1 yLELLY | Jalaa ciioa
Consultant b il G i | fiaages S
Company Gl ) g Al Al Ol opdd) S
Project &l yUadl|
Date Of Cast t  05/02/2024
Date Of Test 04/03/2024 Age  :28-Days
Location Ll | -
Concrete class Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # PC3
Comgres slve Strength Of Concrete Cubes
(15x15x15 cm)
Sample Failure
Weight (gm) Density (gm/cm3 Fail
No. y (Bm/ ure (KN) (KG/cm2)
1 8400 2.49 712 323
—-________________________________
2 8375 2.48 701 318
———______________________________1_
3 8400 2.49 678 307
___________________—-____________________________________
4 8425 2.50 684 310
________-__________-——__________——____________________
5 8375 2.48 692 313
o Pl |
6 8365 2.48 673 305
B e u— Y My
7 8375 2.48 689 312
e i o |
8 8375 2.48 669 303
R o P .o
9 8400 2.49 680 308
10 8375 2.48 670 304
11 8400 2.49 676 306
L A
12 8375 2.48 (LI 317
. M -
Av, E( ES\_‘_,.\ =N 31 .
- NWHTEER PR ANTER 0559 740 1 Abgnla
@
T— ‘ Solipprze_| ST
) Consuiing Enginesns; soevan o Lo
1 Apadiall ¢ 1R uné ~ =J
3 Kl Malek EI Afdmistreer

Zamalek, Cairo.

Tel.& Fax : 27367231 - 27363093
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SUBMISSION of

TEST RESULTS

TIMERTIA
..-'-h'n-u-‘ L i ddal

\

@AY Riaafll Alsdl! ) //:
ﬁ%% SYSTrA mmmmmm SHAKER

Contractor Company

Dasigner Company

| Location Name :

Alignment From El Hammam To El

Alamien

INERTIA FOR GENERAL CONTRAGTING
B 2

SPECTRUM

| Name

Jlitd

Daféf

Time

Issued by

Contractor ELFEKY

EN

ENG.AHMED

10/7/20%4.

.

[ v e o —

i
|
!
-

Si Ao s
vV _ ¥ A
g 00 2
g

10:00 AM

Contractor
Reference

‘ EET-EW-SP-SOT-05

Revision

Received by
ER

|
|

HAMOUDA

_a

DD

MM Al HH | MM

SNA oT

hﬁ% ke | Ew

10

7 24 | 10

= -

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

l

Result of 7 days and 28 days (250/350)

From stations (369+400) to (359+500)

Location of Test

Item Specification

Test Requirement | Test Result Attachment

Remarks

Test Results 7 days

Comprision Attached

Test Results 28 days

2

Comprision Attached

[3
I

[ 4
[s |

| Comments by:

Comments by:

l

APPROVAL STATUS

[ Organisation | Name

Sign Date

A-AWC-R

LContractor

ENG.AHMED ELFEKY

Beslgner

| awtamad Lepa

Jo! 7

|

/ GARB *
Employers
Representative

)HRHOUDA

A

* Alignment / Bridges: Culvert Only

~A= Approved; AWC= Approved with Comments; R= Rejected
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COMPANY NAME: L |

Project Name: &l JUall)

CASTING DATE :17/2/2024

REPORT DATE :24/2/2024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET: DATE OF CAST AGE |WIEGHT|DENISTY)| Avr.s
cubes load (kn)| S.(kGrcMa) %
D: CASTING TESTING  |days (gm) |(gm/em3 Kcmmzr
1 8000 | 2.37 | 493 2233
2 8060 | 2.39 | 504 228.3
3 8070 | 2.39 | 496 2247
PC5 | 17/02/2024 | 24/02/2024| 7 2251 90.1%
4 8030 | 2.38 | 487 2206™N_
5 8060 | 2.39 | 490 222.0
6 8060 | 2.39 | 512 2319

N
“‘/’ iperr

1 \
A J
Y M r«Qualit
" 'r?q%ﬂ%a?h:}yehya:

‘,Ju.ﬂtda.wt@_,h-h@guhﬁ?ui-ov*ﬁt-?wt
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__CEL__

Consulting Engineering Bureau & Laboratories

Apannigh! 0yl (Jalns iiSa
Consultant b Al @ bt | e 084 .
Company PoGhysl g Al Al g el 48 4
Project bl lall | |
Date Of Cast v 17/02/2024
Date Of Test ' 16/03/2024 Age  :28-Days
Location b oy
Concrete class + Concrete class: 250 kg/em2 - Cement content 350 Kg/m3
Request # : PCS
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample :
No Weight (gm) Density (gm/cm3 Failure (KN) ol
: (KG/CMZ)
1 8380 2.48 682 309
2 8380 2.48 667 302
3 8400 2.49 690 313
4 8400 2.49 679 308
5 8385 2.48 656 297 T
6 8375 2.48 689 312
Av. S 306
el A3 paa bl Aoxdlas 9 0)68 9 e : Asgonla
Signature................

l Comsv.ing Enginesing Burveu & Labarstnrias
"l apedigh & LS 1 g il

3 El Malek E) Afdal Street
Zamalek, Cairo,

Tel.& Fax : 27367231 - 27363093

Jad¥dl Sy

3yala) - Zlejh

TYFAF AT - YVYIVYTY @ uSTD + Gpall
www.cel-egypt.com
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SUBMISSION of

TEST RESULTS

WA Braanll Baganlt :E:
. LU ]

\

A

SYSTOA mEm— HAKEA

TocationName | ContractorCompany [ Deslgner Company
::'l":‘““' From El Hammam To €l |\ eatiA FOR GENERAL CONTRACTING | SPECTRUM
amlen -
Name Sign pat gl Y. | Time
'c"“fd bt" ENG.AHMED P — | 10:00 AM
ontractor ELFEKY l _._____M; . I .
Contractor | EET-EW-SP-SOT-06 | B ] | Nevision
Reference S————
MM | v | HH | MM

Recelved by -

E H AMO UDN % SNAL 4o | ew | or 7 | 24| 10|00
. NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials | Result of 7 days and 28 days (250/350)

From statlons (369+500) to (369+600)

Location of Test

Item | Specification Test Requirement | Test Result Attachment | Remarks

1 Test Results 7 days Comprision Attached

2 Test Results 28 days Comprision Attached

3

4

-]

Comments by: Comments by:

APPROVAL STATUS

Organisation | Name Sign Date A-AWC-R
Contractor ENG.AHMED ELFEKY *——- A
Designer ,L/.?Zme‘/ »&fa /.9.,4'/’- A
GARB *
Employers
Representative HANO UDA z\

* Alignment / Bridges: Culvert Only

“* A= Approved; AWC= Approved with Comments; R= Rejected
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COMPANY NAME:\u i)

Project Name: &yl sl -]
CASTING DATE :19/2/202

REPORT DATE :26/4/2024

MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*156*15 CM CONCRETE SPECIEMENS

cubes - load (kn)| S.(kaicm3) %
D CASTING TESTING |days| (gm) |l@m/cm3) KGICM2

NCRETE SPECIEMENS
SET DATE OF CAST AGE |WIEGHT|DENIS Avr.s
1 7950 | 2.36 | 484 219.3
2 8040 | 2,38 | 496 2247
3 8000 | 237 | 489 2215 l

PC6 | 19/02/2024 | 26/02/2024| 7 224.8| 89.9% =
4 8050 | 2.39 | 495 2242 \\ 4
5 8020 2,33\ 508 2301 \ =
6 7980 2.36\ 506 229.2 \ i

I W rorpp o '.
Jatd:p o

\

(Man;ge;-ﬁ‘ality
(‘:Er:g Jah?:;yerg‘xa

\ T

i e S

‘,JL.m!d.a-wl@.b.b-tm&ajthﬁphi-ov,wl-3u:d|
1o YAIYYALE - +) o sVIA0A0Y - <\ VAVVAVVAY: O
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__CEL__ |

Consulting Englneering Bureau & Laboratories

Auunkigh Ol yLckui| Jalas oS
Consultant b Aguigd) ) LS | g i
Company byl g DAl gy ek 48yl
Project bl ladll 4
Date Of Cast : 19/02/2024
Date Of Test : 18/03/2024 Age  :28-Days j\
Location D oy
Concrete class Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3 |
Request # PC6
Compressive Strength Of Concrete Cubes -
(15%15x15 cm) -
Sample : Failure -
Weight (gm Densi i
No. ght (gm) ensity (gm/cm3 Failure (KN) (KG/cM2) b
1 8385 2.48 688 312 1
2 8400 2.49 676 306 |
3 8375 2.48 667 302
4 8400 2.49 696 315
5 8375 2.48 683 309
6 8400 2.49 675 306 -
Av. Ty 308 ¥
easll Bynay ST T3 )55 3 15+ Wbynds :
SIBNatUr R PR J
B : - OW-YiY-AS G Ger. |
[ 265t L e oee |
Cantuwng Enginesing Uurveu & Labarstackes i et --—_..-.:
' 3 5
" e -f’-:‘fl.' an g il l
XU IR
3 E1 Malek EI Afdal Street d;':_:f"‘:" Wil
Zamalek, Cairo, . an i
- YVPAF Y - YVPIVITY @ S8 + (g
Tel.& Fax : 27367231 - 27363093 ACCKEDITED g
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SUBMISSION of

\

. . .‘I‘{!{_I:-.:lil_!ll'noll __}
TEST RESULTS [ % 2
i SYSTIA SN SHAKER
Location Name Contractor Company Designer Company
Alignment From El Hammam To El |, gaia FOR GENERAL CONTRACTING | SPECTRUM
Alamlen r 4 T -
Name g[ﬂ i T ot : g'u . Time
Issued by . @ - 4
Contractor ENG.AHMED * e 10/ ?[202. ! 10:00 AM
ELFEKY i \411) )
Contractor EET-EW-SP-SOT-bT—'"' e P — Revision
Reference
3 | oo | mm | v | HH | MM
Received by
ER HA“OUDG\ % s'*""| ke ’ W ‘ or | 10| 7 |24 | 10|00
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (369+600) to (369+700)
Location of Test
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
A=
Contractor ENG.AHMED ELFEKY A
Designer W ,@’q ____...3\"':—*’/ A
GARB *
g S
Representative H OUD‘\ l ﬁ

* Alignment / Bridges: Culvert Only

. A= Approved; AWC= Approved with Comments; R= Rejected
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COMPANY NAME: Wy I
Project Name: gl jUadl)

CASTING DATE :20/2/2024
REPORT DATE :27/2/2024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET: DATE OF CAST AGE [WIEGHT|DENISTY Avr.s
cubes load (kn)| S.(kcicma) %

ID: CASTING TESTING  [days| (gm) [gm/cm3; KGicm2

1 7940 2.35 499 226.0

2 8000 | 2.37 481 217.9

3 8070 ] 2.39 513 232.4

PC7 20/02/2024 | 27/02/2024| 7 226.7| 90.7%
4 8100 2.40 487 220.6
™
5 8000 | 2.37 | 523 236.9
6 7960 | 2.36 500 226.5

™

440
“ !

yah.wduahty, )
Eng. Taher-yehya

o

"m

oI Ladd) Sl 3 sl - | ptiny J31 A0 53 alal - OY gL - Alased |
) e YANYYALE - ¢ 0 e¥TA0A0Y - NN AVYAVVAY: O
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__CEL__ |

Consulting Englneering Bureau & Laboratories

Anuight &1 LAY Jalae oS

\
Consultant I ST RN | s 34 \
Company Pyl g Al Al g el 48 b
Project Ve pdl glad)l
Date Of Cast ' 20/02/2024
D
ate .Of Test +19/03/2024 Age  :28-Days
Location by
Con gon
Crete class ¢ Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # i PC7
Compressive Strength Of Concrete Cubes
—_s_ample (15x15x15 cm)
Weight ) : : Failure
e g Density (gm/cm3 Failure (KN
: i) (KG/cM2)
84
00 2.49 700 317
———-___.__————-_________———-——_____________-———_._______
2 83
75 2.48 686 311
-——-——--__————-_______—-—-________________________
3 8375 2.48 679 308
: -—-——1__._________——___________________
4 8410 2.49 669 303
— ] T
5 8400 2.49 690 313
e T
6 8375 2.48 682 309
NS e
Av. ~ 310
! Ay20) liall Aodlaa W59 e 1 Abgels
Signature................ "o
N, N
|l '

Consuiing Enginening Bursss & Laboremeier
]

II PO l.ii-'i'l.' oy ile l

3 El Malek EI Afdal Street
Zamalek, Cairo,
Tel.& Fax : 27367231 - 27363093

Jad e By

3 alal - il

TVFAY Ay & YVraver) o S + Gsadi

’?EE?E.EHEE www.cel-egypt.com
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LT

WA Boaatil ki en E:
H -4 |
- Tin

/A '

SYSTIA I sHAven

SUBMISSION of

TEST RESULTS

eation Na__ | Contractor Company [ Disigner Company
men
Momion e T8 NEATIA POR GENERAL CONTRACTING | spECTRUM
[ -5 - 1. M ’mlrrl m.
oy ::::HMEI; B e 10/1/2026
Contractor 4 | A0y 4 _
| ELFEKY = Wt oo 10,?)AM
Contractor | EET.EW.SP.SO [-08 MAteo, L T Revision
Reference | i |
Recelved by HA"C)U}I\ ¢l ERNCAZANATZED
ER ‘éﬁ" SNA 1 twlor (10| 7 |24] 10]00
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materlals Result of 7 days and 28 days (250/350)
From stations (3694700 to (369+764)
Location of Test
Item Specification Test Requirement [ Test Result Attachment Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4 .
5 i
Comments by: Comments by:
APPROVAL STATUS
Sign Date A-AWC-R
Organisation Name
itw—c’ A
Contractor ENG.AHMED ELFEKY
. A
Designer ohaned Lagpe - il
GARB *
Employers t ]|‘_‘) }X&'\ A
Representative HRY[Q F\ A= Approved; AWCs Approved with Comments; R= Rejected

* plignment [ Bridges: Culvert Only

Page 1of 1
File; hmball s


https://v3.camscanner.com/user/download

Jig e I
516 & ) degesl i 39d19 O 3kl s sl J.“.ﬂ.l

CliaSall sl il

COMPANY NAME: Wy i)
Project Name: g sl jUail)

CASTING DATE 1221212024

REPORT DATE :29/2/2
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15°15"15 CM CONCRETE SPECIEMENS

SET DATE OF CAST AGE [WIEGHT|DENISTY| Avr.s
cubes load (kn)| S.(keicma) %
D: CASTING TESTING  (days{ (gm) [emicm3) Jreicm2
1 8000 | 2.37 491 2224
2 7970 2.36 | 517 2342
3 8050 2.39 489 2215
PCB | 22/02/2024 |29/02/2024| 7 224 | 896%
4 7990 | 2.37 493 2233 .
5 8040 2.38 | 468 2120
3] 7995 | 237 509 2306

Manager &Jality

Eng heryehya |
\_ r_.‘ )!/'J?A.l g

y e " %

elof1

ALedd! Jom Ll 33500 - | ypilag 31 A0 53 alel - OV oL - Alaxt |
*VeYAIVYANE - oV e aVI40A0Y - o\ V\YVAYYAY, O
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___CEL__

Consulting Engineering Bureau & Laboratorles
Awdighl O yLAILY Jalas iSa

\

Consultant b Al i | S e \
Company Pl g Al Al gy ek 4 |
Project b apadl yladl)
Date Of Cast 22/02/2024
Date Of Test v 21/03/2024 Age  :28- Days
Location W)
Concrete class Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # : PC8
Compressive Strength Of Concrete Cubes
S l (15x15x15 tm)
am
ple Weight (gm) Denci . Failure
No. ensity (gm/cm3 Failure (KN)
(KG/cm2)
1 8375 2.48 699 317
— ]
2 8375 2.48 712 323
3 8400 2.49 689 312 o
4 8400 2.49 672 304
5 8415 2.49 667 302
6 8400 2.49 675 306
Av. N N 311
chearll ynas Sl Adlan 9 2055 3 g2 : Abgonls
Signature................ ' ‘

Lz |
! Connd.ting Sngineedng Barssu & Laharinrier
Il apaalodl & LR " oaay Sa

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCREDITED

Testing Labortatary

Juaall ittty S
3,a080 - a3

TYEAFaAY - YYPIVYTY Sl + (paul

www.cel-egypt.com
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SUBMISSION of alle- atas Arasatl et ) /f - L
SRR SmEmm S g SHAKER

TEST RESULTS "

_GYSTIA
Location Name Contractor m_mmy__’,meompam
Algnment From ElRammam ToE| | ygaria FOR GENERAL CONTRACTING | SPECTRUM
Alamien M —
Name SIgrl s Lot it al pater . i Time
E:lr]\::ja:tyur ENGAHMED ' A _1011/%024 ! 10:00 AM
ELFEKY ) VA —
Contractor EET.EW.SP.SQT.QQ: V41200 ¢ by6ybil Jo Revision
Reference e s snlts Sl e sasers
[ op | MM | VY HH | MM
E:cewem HRHOLQF\ \<£ SNA| 4o | ew [oOT [0 | 7 |24 | 10 |00

NB: Package 1 Only (Package- 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (369+764) to (369+800)

Location of Test

item | Specification Test Requirement | Test Result Attachment Remarks
1 Test Results 7 days Comprision Attached

2 Test Results 28 days Comprision Attached .

3

4

5

Comments by: Comments by:

APPROVAL STATUS
Organisation | Name Sign ; Date A-AWC-R
Contractor ENG.AHMED ELFEKY }‘\”H—"—““ A
Designer /%%Jmel/ ,Z?vn _,,‘\:"f'/’ A

GARB *

mployers
:e;e:entative F‘AHO UDF\ &%: f\

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

File; ShmSall s
Page 10of1
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Al ekl

COMPANYYNAMEE 6]
Project Name: gl il

CASTING DATE :26/2/2024
REPORT DATE :4/3/2024

MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

Manager Quality
Eng: Taher yehya :

. %,

SET: DATE OF CAST AGE [WIEGHT|DENISTY Avr.s
cubes load (kn)| S.(karcms) %
D: CASTING TESTING  [days| (gm) |(gmicm3) KG/CM2)
1 8000 | 2.37 | 497 225.1
2 PCO | 26/02/2024 | 04/03/2024 | 7 7970 2.36 [ 513 2324 |226.3] 90.5%
3 8050 | 2.39 | 489 2215 s
rpfiaall

o laddt Sl Gyl
Ao YAIYYANE - +) 2+ V190A0

- i 1 g5 plal - OV 9131 - pla=t)
¥ - o NNAYYAYYAY: O

=" |
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__CEL__ A

Consulting Engineering Bureau & Laboratories

Aundigh) O LAt ) Jalas LS \
Consultant b Auaigdl @) Uil | S 04 |
Company Pl g Al pAl gy ddl 48,
Project Ll gl
Date Of Cast ' 26/02/2024
Date Of Test : 25/03/2024 Age  :28-Days
Location v oy
Concrete class ¢ Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # :+ PC9
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample Fail N
Weight (gm) Density (gm/cm3 Fail N il
No. Y (gm/ afiure (XN) (KG/CM2)
1 8375 2.48 673 305
2 8400 2.49 680 308
3 8375 2.48 700 317
Av. S 310
o)l &8 ya0) Silisall Aellas § )55 9 g2 1 A gouks
Signature....ousii '
11—:9!,........
L e || T T
LT P R TRE .
| OV-Yaraa i - itk |
| v ‘i.EJ PRI
aaY) et 5 ¥
d:,w el
3 El Malek El Afdal Street

Zamalek, Cairo.

Y b St + (el
YYPArAY - YVFWY
Tel.& Fax : 27367231 - 27363093

.com
ww.cel-egypt
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